Items:
Value:

Carriage Assembly

Spares Counter | Myford ML7 |  Carriage Assembly

MANUAL FOR ML7 LATHE No. 720U

MANUAL FOR ML7 LATHE No. 720U

Ref: 3542
This is a manual for the operation, installation and maintenance of a Myford ML7 lathe, also including tri-leva speed selector lathes Also has a very ... Read More

Quantity:  

Price: 17.00


 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3556
View Diagram

 
NEW AND IMPROVED TOP SLIDE UPGRADE

NEW AND IMPROVED TOP SLIDE UPGRADE

Ref: 4312
Brand New ML7 Topslide Complete Topslide For ML7 Lathes, Imperial. Comes Complete With - New Topslide Topslide Handwheel 11293 Imperial Resettable Dial 20-252 Topslide ... Read More

Quantity:  

Price: 340.00

(408.00 Inc VAT )

 
MYFORD QUICK CHANGE TOOLPOST  78175

MYFORD QUICK CHANGE TOOLPOST 78175

Ref: 1833
Comes with toolpost + 2 standard holders, 1 hexagon socket wrench and an allen key. Spare holders are available in the Quick Change Toolpost section. Read More

Quantity:  

Price: 110.00

(132.00 Inc VAT )

 
C1 & C6. REPLACEMENT TOOLPOST STUD AND NUT 75/1412

C1 & C6. REPLACEMENT TOOLPOST STUD AND NUT 75/1412

Ref: 34
Toolpost stud and nut. Threaded 7/16" BSF Does not come supplied with the pin. Read More

Quantity:  

Price: 14.00

(16.80 Inc VAT )

 
C3. TOOL CLAMP  74/1409/1

C3. TOOL CLAMP 74/1409/1

Ref: 1275
Please Note, If You Have A Quickchange Toolpost Or 4Way Toolpost, Then You Will Not Need This Part Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C4. ADJUSTING SCREW ASSEMBLY  75/1413

C4. ADJUSTING SCREW ASSEMBLY 75/1413

Ref: 1272
Adjusting screw for the standard clamp type toolpost. Please note, if you have the quick change toolpost or 4-way toolpost, then you will not need ... Read More

Quantity:  

Price: 8.00

(9.60 Inc VAT )

 
C5. SPRING  A2806

C5. SPRING A2806

Ref: 1445
Spring for the standard clamp type toolpost. Please note, if you have the quick change toolpost or 4-way toolpost, then you will not need this ... Read More

Quantity:  

Price: 5.42

(6.50 Inc VAT )

 
C6. TOOLPOST STUD  70/1406

C6. TOOLPOST STUD 70/1406

Ref: 2238
Toolpost Stud Without Nut... Threaded 7/16" BSF Read More

Quantity:  

Price: 10.42

(12.50 Inc VAT )

 
TOOLPOST NUT

TOOLPOST NUT

Ref: 5489894
TOOLPOST NUT FOR MYFORD TOOLPOST STUD Read More

Quantity:  

Price: 4.96

(5.95 Inc VAT )

 
C7. 2BA GRUB SCREWS - PACK OF 5 - SC55

C7. 2BA GRUB SCREWS - PACK OF 5 - SC55

Ref: 15458
Pack Of 5 Grub Screws Threaded 2BA Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C8. PIN  70/1114

C8. PIN 70/1114

Ref: 15459
this pin is used in the end of the leadscrew. Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C10. FEEDSCREW AND NUT FOR TOPSLIDE - METRIC  30/138

C10. FEEDSCREW AND NUT FOR TOPSLIDE - METRIC 30/138

Ref: 243
Feedscrew and nut for ML7 top slides. Threaed 3/8" x 2mm pitch, for metric lathes. Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
C10. FEEDSCREW AND NUT FOR TOP SLIDE - IMPERIAL  30/137

C10. FEEDSCREW AND NUT FOR TOP SLIDE - IMPERIAL 30/137

Ref: 198
Feedscrew and nut for ML7 top slides. Threaed 3/8" x 10TPI, for imperial lathes. Read More

Quantity:  

Price: 38.00

(45.60 Inc VAT )

 
C11. END PLATE FOR TOP SLIDE  70/1401/1

C11. END PLATE FOR TOP SLIDE 70/1401/1

Ref: 348
This Is The Bracket That The Top Slide Feedscrew And Nut Pass's Through Read More

Quantity:  

Price: 12.90

(15.48 Inc VAT )

 
C13. RESETTABLE DIAL - IMPERIAL  20/252

C13. RESETTABLE DIAL - IMPERIAL 20/252

Ref: 1399
This dial is the replacement micrometer dial for the top slides and cross slides. Using a circlip, it has a zero-resettable function. Graduated from 0 - ... Read More

Quantity:  

Price: 34.55

(41.46 Inc VAT )

 
C13. RESETTABLE DIAL - METRIC  20/253

C13. RESETTABLE DIAL - METRIC 20/253

Ref: 2236
This dial is the replacement micrometer dial for the top slides and cross slides. Using a circlip, it has a zero-resettable function. Graduated from 0 - ... Read More

Quantity:  

Price: 34.55

(41.46 Inc VAT )

 
C14. BALL HANDLE ASSEMBLY - TOP SLIDE  11293

C14. BALL HANDLE ASSEMBLY - TOP SLIDE 11293

Ref: 776
Chrome ball handle for the top slide. Threaded 1/4" BSF Read More

Quantity:  

Price: 12.42

(14.90 Inc VAT )

 
C15. SET OF 4 TEE NUTS

C15. SET OF 4 TEE NUTS

Ref: 15462
To fit the Vertical Slide and the Cross Slide Threaded M6 x 1mm pitch Read More

Quantity:  

Price: 5.95

(7.14 Inc VAT )

 
C17. 4BA x 3/8

C17. 4BA x 3/8" SLOTTED HEAD MACHINE SCREWS - PACK OF 5 - SC81

Ref: 15463
Pack of 5 slotted head machine screws. Threaded 4BA Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C19. 2BA x 5/8

C19. 2BA x 5/8" DOG POINT SCREWS - PACK OF 5 - SC34

Ref: 15464
Pack of 5 dog point screws. Threaded 2BA Length: 5/8" For a complete set of adjusting screws, please see the bottom of this page Read More

Quantity:  

Price: 14.64

(17.57 Inc VAT )

 
C20.2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

C20.2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

Ref: 15465
Pack of 5 locknuts (or halfnuts) Threaded 2BA Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - METRIC  30/134

C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - METRIC 30/134

Ref: 203
Feedscrew And Nut For Metric ML7 Lathes Witth The Standard Cross Slide ( With 4 Tee Slots ) Threaded 3/8" X 2MM Pitch Read More

Quantity:  

Price: 42.22

(50.66 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - IMPERIAL  30/133

C25. FEEDSCREW AND NUT FOR STANDARD CROSS SLIDE - IMPERIAL 30/133

Ref: 196
Feedscrew And Nut For Imperial ML7 Lathes With The Standard Cross Slide ( With 4 Tee Slots ) Threaded 3/8" X 10TPI Read More

Quantity:  

Price: 42.22

(50.66 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - METRIC  30/136

C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - METRIC 30/136

Ref: 205
Feedscrew And Nut For Metric ML7 Lathes With The Long Cross Slide ( With 5 Tee Slots ) Threaded 3/8 X 2MM Pitch Read More

Quantity:  

Price: 48.00

(57.60 Inc VAT )

 
C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - IMPERIAL  30/135

C25. FEEDSCREW AND NUT FOR LONG CROSS SLIDE - IMPERIAL 30/135

Ref: 194
Feedscrew And Nut For Imperial ML7 Lathes With The Long Cross Slide ( with 5 Tee Slots ) Threaded 3/8" X 10TPI Read More

Quantity:  

Price: 48.00

(57.60 Inc VAT )

 
C27. BALL HANDLE ASSEMBLY - CROSS SLIDE 70/1337

C27. BALL HANDLE ASSEMBLY - CROSS SLIDE 70/1337

Ref: 941
Chrome ball handle for ML7 cross slides. Threaded 1/4" BSF Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
C29. TOP SLIDE BASE  A8079

C29. TOP SLIDE BASE A8079

Ref: 15466
Top slide base for ML7 and ML7R lathes. It is graduated 40 either way, and is used to adjust the angle of the tool once it ... Read More

Quantity:  

Price: 70.83

(85.00 Inc VAT )

 
C30. 1/4

C30. 1/4" OIL BLACKENED WASHERS - PACK OF 10 - SC88

Ref: 15467
Pack of 10 Oil Blackened Washers. Inside Bore - 1/4" Outside Diameter - 9/16" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C33. SADDLE CLAMP ECCENTRIC  70/1312

C33. SADDLE CLAMP ECCENTRIC 70/1312

Ref: 1941
This eccentric is used in conjunction with the hard hex bolt that goes through the saddle. When the bolt is tightened it pushes the eccentric ... Read More

Quantity:  

Price: 15.00

(18.00 Inc VAT )

 
C34. 5/16

C34. 5/16" OIL BLACKENED WASHERS - PACK OF 10 - SC91

Ref: 15470
Pack of 10 Oil Blackened Washers. Inside Bore - 5/16" Outside Diameter - 3/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
C35. HEXAGON HEAD BOLT (HARD)

C35. HEXAGON HEAD BOLT (HARD)

Ref: 15471
5/16" BSF X 1.1/2" Hexagon Head Bolt.. Used In Conjunction With The Saddle Clamp Eccentric To Lock The Saddle In Place On The Bed. Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
C38 & C45. FULL SET OF SADDLE SHIMS 70/1304 & 70/1305

C38 & C45. FULL SET OF SADDLE SHIMS 70/1304 & 70/1305

Ref: 2228
3 x Rear Laminated Shim (70/1304) 2 x Front Laminated Shim (70/1305) Read More

Quantity:  

Price: 25.00

(30.00 Inc VAT )

 
C40. PACK OF 10 2BA OIL NIPPLES  33/072

C40. PACK OF 10 2BA OIL NIPPLES 33/072

Ref: 1108
Pack Of 10 Oil Nipples Threaded 2BA. Found All Over The Myford Lathes.. Oil Gun To Be used On These Is Part - 15472 Read More

Quantity:  

Price: 6.65

(7.98 Inc VAT )

 
C48. 1/4

C48. 1/4" BSF LOCK NUTS / HALF NUTS - PACK OF 5 - SC67

Ref: 15474
Pack of 5 locknuts (or halfnuts) Threaded 1/4" BSF x 26TPI Read More

Quantity:  

Price: 5.92

(7.10 Inc VAT )

 
C49. SADDLE GIB STRIP  75/1319

C49. SADDLE GIB STRIP 75/1319

Ref: 2307
Gib strip for saddle. This is the saddle strip that the adjusting screws on the front of the saddle push up against. Read More

Quantity:  

Price: 12.00

(14.40 Inc VAT )

 
C52. STANDARD CROSS SLIDE GIB STRIP 74/1320/3

C52. STANDARD CROSS SLIDE GIB STRIP 74/1320/3

Ref: 1890
Gib Strip For Standard Length ML7 Cross Slide ( Cross Slide With 4 Tee Slots ) Length - 8 - 1/2" Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
C54. TOP SLIDE GIB STRIP  70/1405/2

C54. TOP SLIDE GIB STRIP 70/1405/2

Ref: 1940
Gib Strip For ML7 Top Slide 2 Pre Drilled Holes Read More

Quantity:  

Price: 10.00

(12.00 Inc VAT )

 
C55. 2BA x 5/8

C55. 2BA x 5/8" DOG POINT SCREWS - PACK OF 5 - SC34

Ref: 15475
Pack of 5 dog point screws. Threaded 2BA Length: 5/8" For a complete set of adjusting screws, please see the bottom of this page Read More

Quantity:  

Price: 14.64

(17.57 Inc VAT )

 
C60. WIPER HOUSING (WIDE GUIDE BEDS)  A8736

C60. WIPER HOUSING (WIDE GUIDE BEDS) A8736

Ref: 1111
To Suit The Later Wide Guide Series 7 Lathe Beds. If You Are Unsure Which Wiper Is The Right One For You, Look At The ... Read More

Quantity:  

Price: 8.93

(10.72 Inc VAT )

 
C60. WIPER HOUSING (NARROW GUIDE)  70/1327

C60. WIPER HOUSING (NARROW GUIDE) 70/1327

Ref: 738
To Suit The Earlier Narrow Guide Series 7 Lathes Beds If You Are Unsure Which Wiper Is The Right One For You, Look At The ... Read More

Quantity:  

Price: 8.93

(10.72 Inc VAT )

 
C61. FELT WIPER (WIDE GUIDE BEDS)  A8735

C61. FELT WIPER (WIDE GUIDE BEDS) A8735

Ref: 1112
Felt Wiper For Wide Guide Lathes,.. Stops All Swaft And Dirt Getting In Your Lathe.. Read More

Quantity:  

Price: 8.01

(9.61 Inc VAT )

 
C61. FELT WIPER FOR SERIES 7 LATHES WITH NARROW GUIDE BEDS  70/1328

C61. FELT WIPER FOR SERIES 7 LATHES WITH NARROW GUIDE BEDS 70/1328

Ref: 298
Felt Wiper For Narrow Guide Beds Only.. Stops Dirt From Getting Under The Saddle.. Read More

Quantity:  

Price: 8.01

(9.61 Inc VAT )

 
C65. SADDLE STRIP (FRONT)  A2065

C65. SADDLE STRIP (FRONT) A2065

Ref: 1610
This Is The Strip For Underneath The Front Of The Saddle Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C66. 1/4

C66. 1/4" BSF x 1 1/4" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC8

Ref: 15477
Pack of 5 socket caphead screws Thread: 1/4" BSF x 26TPI Length: 1 1/4" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C67. 1/4

C67. 1/4" BSF x 7/8" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC13

Ref: 15478
Pack of 5 socket caphead screws. Threaded 1/4" BSF x 26TPI Length: 7/8" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
C68. SADDLE STRIP - REAR  A2122

C68. SADDLE STRIP - REAR A2122

Ref: 1107
This Is The Strip For Underneath The Rear Of The Saddle Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
C70 & C71. ADJUSTING SCREWS FOR NEWER ML7 CROSS SLIDE (METRIC)

C70 & C71. ADJUSTING SCREWS FOR NEWER ML7 CROSS SLIDE (METRIC)

Ref: 15480
This is an adjusting screw set for the newer ML7 cross slides, which took M5 adjusting screws instead of the 2BA adjusting screws. If your ... Read More

Quantity:  

Price: 5.42

(6.50 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR TOP SLIDE

SET OF ADJUSTING SCREWS FOR TOP SLIDE

Ref: 2243
Includes: 4 of 2BA x 5/8" dog point screws 4 of 2BA locknuts Read More

Quantity:  

Price: 16.13

(19.36 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR ML7 LONG CROSS SLIDE

SET OF ADJUSTING SCREWS FOR ML7 LONG CROSS SLIDE

Ref: 1702
Includes: 10 x 2BA x 1" !!<>!!!!<>!!PLEASE ENSURE THESE ADJUSTING SCREWS ARE THE CORRECT ONES FOR YOUR LATHE!!<>!!!!<>!! Read More

Quantity:  

Price: 42.91

(51.49 Inc VAT )

 
SET OF ADJUSTING SCREWS FOR ML7 STANDARD CROSS SLIDE

SET OF ADJUSTING SCREWS FOR ML7 STANDARD CROSS SLIDE

Ref: 1953
Includes: 6 x 2BA x 3/4" Dog Point Screws 6 x 2BA Halfnuts !!<>!!!!<>!!PLEASE ENSURE THESE ADJUSTING SCREWS ARE THE CORRECT ONES FOR YOUR LATHE!!<>!!!!<>!! Read More

Quantity:  

Price: 15.45

(18.54 Inc VAT )